
enhance sustain maintainrestore

westonandsampson.com

427 Main Street, Suite 400
Worcester, MA 01608
tel: 508.762.1676

TOWN OF

Leicester
MASSACHUSETTS

Leicester Water & Sewer District 
W&S Infrastructure Study, Final Report
December 2021



i 

W&S INFRASTRUCTURE REVIEW 

Leicester 

westonandsampson.com 

TABLE OF CONTENTS 

Page 

TABLE OF CONTENTS ...................................................................................................................... i 

LIST OF FIGURES ............................................................................................................................. ii 

LIST OF TABLES .............................................................................................................................. iii 
[...]
Avg 

Monthly 

Flow 

(mg) 

Total 

Annual 

Flow 

(mg) 

Avg 

Daily 

Flow 

(mgd) 

2016 2.28 3.02 3.645 3.154 2.335 1.926 1.579 1.596 2.308 3.811 4.047 4.99 2.891 34.691 0.095 

2017 5.417 5.143 5.239 6.239 5.494 4.978 3.047 3.398 3.472 3.971 4.2 4.774 4.614 55.372 0.152 

2018 5.157 5.773 6.609 6.619 5.026 3.091 1.826 2.317 2.547 2.968 5.509 4.817 4.355 52.259 0.143 

2019 4.381 3.022 3.389 4.3 3.258 1.812 1.841 1.581 1.375 1.923 2.331 3.347 2.713 32.560 0.089 

2020 3.094 2.703 3.039 4.131 4.256 1.949             3.195 38.344 0.105 

AVG 4.066 3.932 4.384 4.889 4.074 2.751 2.073 2.223 2.426 3.168 4.022 4.482 3.541 42.490 0.116 

 

Staffing 

Refer to discussion of Staffing in Section 2.1.1.  The same staff also operate the sewer system. The 

Superintendent estimates that about 80% of staff time is spent on Water System operations while the 

remaining 20% of staff time is devoted to sewer system operations. 

2.2.2 Leicester Water Supply District – Sewer District 

The Leicester Water Supply District (LWSD) provides both water and sewer service and is enabled by 

Chapter 171 of the Acts of 1888 and Chapter 181 of the Acts of 1893 (the LWSD Acts) for water and 

sewer, respectively. The LWSD Acts provide for a three-member Board of Commissioners to be elected 

at the annual meeting to three-year staggered terms. The LWSD Acts do not identify specific officers, 

instead granting the Commissioners the power to appoint officers, as necessary. The District by-laws 

grant the Commissioners the responsibility for appointing “…The Treasurer; Assistant Treasurer; Clerk; 

Moderator and Auditor…” for a term not exceeding three years. 

 

Chapter 171 of the Acts of 1888 contains provisions that are unique to the LWSD amongst all the 

Leicester districts. First, section 5 states that the LWSD “…may make such contract with individuals, 

corporations, and the town of Leicester for supplying water as may be agreed upon and may extend its 

pipes for that purpose subject to the direction of the selectmen of the town of Leicester, through the 

streets and highways of said town lying outside the corporate limits of said district.” This seems to enable 

the LWSD, with the consent of the Leicester selectmen to expand to any other portion of the town.
3

 

Second, section 13 states, in part, “The said town of Leicester shall (emphasis added) have the right at 

any time to take, by purchase or otherwise, the franchise, corporate property and all rights and privileges 

of said district on payment to said district of the total cost of its franchise, works and property of any 

kind…”. Section 13 goes on in some detail including a provision requiring approval by a 2/3rds vote of 

Town Meeting. Taken together and provided they withstand legal scrutiny these provisions indicate that 

the creation of a town-wide water district is contemplated by the Act and creates a path for doing so. It 

is unclear whether this provision extends to the sewer district created by chapter 181. This provision of 

the LWSD will be discussed in greater detail later in this report. 

 

 Both administrative and operational staff appears to be adequate, but as is the case in the Cherry Valley 

districts, Superintendent splits time between the office and the field which is standard practice for small 

and some medium systems. However, this requires that members of the Board or retained consultants 

assist with planning improvements to the system, financial planning, or organizational management. For 



 

 

 

 

 
 

2-25 

W&S INFRASTRUCTURE REVIEW        

  
Leicester 

westonandsampson.com 

example, an asset management plan has been completed and implemented. As discussed in Section 

2.0, efforts should also be put toward organizational management needs that require attention from the 

district personnel or retained consultants. . For example, LWSD would likely benefit from additional field 

personnel to free-up the superintendent to address unmet needs. 

The LWSD provides wastewater treatment to a portion of the Hillcrest Sewer District. The details of inter-

agency agreements are discussed in subsequent sections of this report. 

 

The LWSD operates a sewer collection and treatment system which serves approximately 683 

customers. The LWSD accepts flow from an additional 131 customers within the Hillcrest Sewer District 

(HSD). Flow from both the LWSD and HSD customers is treated at the LWSD wastewater treatment 

facility (WWTF).  

 

The LWSD sewer system consists of about 15 miles of gravity sewer, 3.2 miles of force main, 8 pump 

stations and a 0.35 MGD wastewater treatment facility. The LWSD WWTF was originally constructed in 

the early 1900’s. The plant has been upgraded several times with the last major upgrade completed in 

1988. The 2011 average daily flows to the facility were estimated to be 0.24 MGD during dry weather 

conditions. The plant discharges to nearby Town Meadow Brook. 

 

LWSD is permitted (NPDES permit issued 2010, MA0101796) to discharge 0.35 MGD (average monthly) 

of treated municipal wastewater via outfall 001 to the French River (Note: the outfall previously 

discharged to Dutton Pond (Segment MA42015) but was relocated to Town Meadow Brook -- 

downstream from Dutton Pond Dam. The permit incorrectly states the discharge is to the French River.)  

 

The facility is required to monitor acute whole effluent toxicity and chronic whole effluent toxicity twice a 

year using Ceriodaphnia dubia. The facility's maximum daily permit limits for whole effluent toxicity are 

LC50≥100% and CNOEC>62%.  

A wastewater treatment facility upgrade is being planned for the facility according to an Environmental 

Notification Form (ENF) filed in December 2008. The ENF (#14352) indicates that a draft CWMP has 

been developed and an expansion and upgrade of the facility was recommended (0.732 MGD). I/I 

estimates at the facility were estimated to account for 42% of the total flow. The permit includes seasonal 

limits on BOD, total suspended solids (TSS), fecal coliform bacteria, total residual chlorine, total 

ammonia-nitrogen (NH3-N), total phosphorus (TP), as well as limits on total copper. This permit has 

expired, and the District is waiting for EPA to issue a revised NPDES permit. The District has held off on 

WWTP upgrades until the permit is revised and discharge limits identified. 

 

The LWSD currently owns and operates eight (8) Wastewater Pump Stations (WWPS) for the LWSD and 

operates three (3) WWPS Pump Stations for the Hillcrest Sewer District. The 8 sewer pumping stations 

within the district were constructed from the mid 1990’s to early 2000’s. 

 

The LWSD sewer system generally consists of the following components: 

 

1. Wastewater Treatment Facility with 0.35 MGD approved flows, located at 124 Pine Street, 

Leicester 

2. Holcomb Street Sewer Pump Station 

3. Homestead Lane Sewer Pump Station 

4. Main Street Sewer Pump Station 

5. Manville Street Sewer Pump Station 



 

 

 

 

 
 

2-26 

W&S INFRASTRUCTURE REVIEW        

  
Leicester 

westonandsampson.com 

6. Paxton Street Sewer Pump Station 

7. Rawson Street Pump Station 

8. Town Beach Sewer Pump Station 

9. Waite Street Sewer Pump Station 

10. Approximately 520 manholes 

11. About 15 miles of gravity sewer ranging in size from 6-inch to 16-inches diameter. 

12. About 3.2 miles of force main ranging from 2-inch to 8-inches diameter. 

13. Main Office with associated equipment. 

 

Leicester Water Supply District (LWSD) Wastewater Treatment Facility (WWTF) 

This facility (conventional activated sludge with advanced treatment) was constructed in 1985 and has 

seen no major upgrades since completion. The facility operated well but is mostly the result of efforts 

associated with the operations staff. Equipment has been repaired and/or replaced to the point that a 

modernization project is needed. We visited that facility on December 9, 2020 and were notified that the 

facility was having operational issues related to a failure of the belt filter press and a clarifier drive failure. 

This facility is operating under an old NPDES permit which expired in 2015. The current facility utilizes 

chemical for phosphorous precipitation to meet a seasonal permit limit of 0.2 mg/l. There has been no 

word from regulators on when a Draft and Final permit for the facility will be issued. The operator knows 

that a modernization is needed for many aspects of the facility but is hesitant to move forward with 

upgrades until a new NPDES permit is issued.  

 

It is our belief that within the next 2-3 permit cycles that a Total Nitrogen Limit will be implemented, as 

the flow is discharged to the French River and ultimately ends up in Long Island Sound. We would expect 

the Total Nitrogen limit to range from 3-8 mg/l. This will result in the need for a future project to add 

some sort of denitrification process, typically a de-nite filter or anoxic zones. A budget of about $1M-

$2M should be set aside for this project alone. The operators also expressed concern with a potential 

reduction in the seasonal phosphorous limit to 0.1 mg/l. Should this occur, we would expect the facility 

to need to optimize chemical addition and to continue with their use of a polishing filter for the effluent 

prior to discharge. The filtration system may also need to be optimized. A budget of $0.5M to $1M 

should be allocated for future potential phosphorous reduction upgrades. 

 

Discussions with the operator indicated that they were uncertain as to the type of treatment facility that 

is envisioned for the future. Options discussed with various engineers have focused on the continuation 

of conventional activated sludge treatment or a conversion to a Sequencing Batch Reactor (SBR). The 

latest engineer assisting the LWSD seemed to be on-board with a continuation of the conventional 

activated sludge approach, and an interim expansion to 0.575 mgd. The options for improving the facility 

included the following: 

 

1. New Headworks Facility 

2. Two new larger diameter clarifiers 

3. Aeration Basin Rehab, 

4. Additional Biological Treatment 

5. Upgrade to Sludge Handling Capabilities 

6. Rehabilitation of the Sand Filter, and 

7. Increase in the size of the Chlorine Contact Tank. 

  



 

 

 

 

 
 

2-27 

W&S INFRASTRUCTURE REVIEW        

  
Leicester 

westonandsampson.com 

Per the WWTF operator, the engineer that envisioned the above changes estimated the project to cost 

approximately $10M, ten years ago. ENR projections alone would drive this project cost up to $14M to 

$15M (in 2025 dollars). Additionally, these costs to not include the significant increase in O&M costs 

that a new facility with more stringent treatment goals and greater treatment capacity/volume may have. 

During the brief tour of the facility, the following observations/potential projects were identified: 

• The headworks facility is tight and does not do a good job removing rags. A new larger 

headworks facility with mechanical screening and improved grit removal should be provided. - 

$2M+/- to $2.5M+/-, 

• Mechanical surface aerators should be replaced with diffused aeration - $1.5M+/-, 

• New larger diameter (40-foot) clarifiers are desired for improved surface overflow rates - $2M+/- 

to $3M+/- 

• Improved solids dewatering and conveying should be provided - $1.5M+/- to $2M+/-, 

• Underground fuel storage tank needs to be replaced with compliant dual walled UST or AST - 

$0.1M+/- 

• Blast and Re-Coat structural elements on ABW Sand Filter - $0.1M+/- 

• Provide Containment for Ferric Chloride (may require modifications to shed roof) - $0.05M+/- 

• Future Total Nitrogen Upgrade - $1.5M+/- to $3M+/- 

• Future Phosphorous Removal upgrades - $0.5M+/- to $1.M+/- 

• Unscheduled Repair Allowance and Contingency (20%) - $1.8M+/- to $2.6M+/- 

• Total - $11M+/- to $15.8M+/- 

 

Any project moving forward should have established goals with respect to the ability to handle increases 

in flow in a phased approach. Tankage should be designed for ultimate flow projections, while 

equipment that may be in use for 20+ years prior to an ultimate flow increase can be replaced as part 

of a larger upgrade project in the future. 

It should be noted that data from an Asset Management Plan for the LWSD contained 103 items related 

to Treatment which are recommended for completion over a 30-year period. The Total Value assigned 

to these improvements was $5,154,000. Additionally, as part of a Draft CWMP completed by SEA 

Consultants, Inc. in 2007, the LWSD WWTF was recommended to be expanded to 0.732 mgd of 

capacity and converted to a Sequencing Batch Reactor (SBR) facility over a five (5) phase project. Back 

in 2007, SEA estimated the project to cost $12,800,000 (inclusive of 35% engineering and 

contingencies). With an ENR projection of the 2007 cost to 2025 costs, it is estimated that this project 

could cost on the order of $20M-$25M. The review completed on 12/9/20 cannot be viewed to be as 

comprehensive and complete as other previously completed studies, including the Asset Management 

planning. 

  



 

 

 

 

 
 

2-28 

W&S INFRASTRUCTURE REVIEW        

  
Leicester 

westonandsampson.com 

Table 2.12. Leicester Sewer District Monthly Flow Summary - Average Daily Flows (mgd) 

YEAR JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC AVG 

2016 0.168 0.177 0.162 0.153 0.109 0.084 0.071 0.102 0.075 0.091 0.102 0.13 0.119 

2017 0.163 0.142 0.141 0.234 0.144 0.129 0.088 0.074 0.08 0.099 0.115 0.104 0.126 

2018 0.136 0.176 0.177 0.194 0.122 0.078 0.088 0.129 0.127 0.143 0.157 0.168 0.141 

2019 0.157 0.132 0.156 0.238 0.155 0.095 0.092 0.087 0.092 0.115 0.138 0.198 0.138 

2020 0.165 0.153 0.151 0.193 0.129 0.081 0.08 0.073 0.079         

AVG 0.158 0.156 0.157 0.202 0.132 0.093 0.084 0.093 0.091 0.112 0.128 0.15   

 

Staffing 

Refer to LWSD Staffing summary included in Section 2.1.3. 

 

2.2.3 Hillcrest Sewer District 

The Hillcrest Sewer District (HSD) is enabled by Chapter 612 of 1954 (the HSD Act). However, the HSD 

was not active until about 1999 when the Board was elected, district boundaries expanded and voted 

to build the collection system. The HSD Act provides for a three-member Board of Commissioners to 

be elected at the annual meeting to three-year staggered terms. The Board is responsible for creating 

a warrant for the annual meeting and appointing a district clerk and district treasurer who hold office 

until a successor is chosen. The meeting Moderator is elected at the beginning of each annual meeting. 

Wastewater generated by the HSD is conveyed in part to the LWSD and in part to the Oxford-Rochdale 

Sewer District (ORSD). There are Inter-governmental agreements   in place between HSD and both 

ORSD and LWSD. These agreements provide only for the treatment of wastewater. The project team 

could locate no agreement for operation and maintenance of the collection system. As is the case with 

the HWD, the HSD has no staff or officers and is managed by the LWSD with no written agreement to 

do so. 

 

As authorized under the provisions of Chapter 612 of the Acts of 1954, the HSD boundaries are 

coterminous with the HWD delineation. The HSD and HWD have separate Boards of Commissioners 

and clerks. The HSD and HWD share a common Superintendent and operations staff. 

 

 

 

 

 



 

 

 

 

 
 

2-29 

W&S INFRASTRUCTURE REVIEW        

  
Leicester 

westonandsampson.com 

 

The HSD sewer system generally consists of the following components: 

 

1. Pine Street Pump Station 

2. Laurelwood Avenue Pump Station 

3. Sterling Street Pump Station 

4. About 4.5 miles of 8-inch gravity sewer. 

5. About 0.25 miles of 4-inch force main. 

 

The 3 pump stations were all constructed in 2002-2003. 

 

HSD has approximately 260 customer connections. Flow from about 131 customers discharges to the 